e N L | ol - -y 5 m F

PARTS LIST

MELI'!'E®
c&h N SAW

Q
‘b\)o

HOMELITE’

PRICE .35 s textronl oovision. paRt cuesteR, N 1570 PART NO. 24655




No. Description r' h
1 SCREW-hex, 8-32x 1/2 V
2 HOUSING-fan a %

3 Includes: STUL-driv

4 SC'R@an housing

5 R ir flow

6 @NG—SmrL@pc
7 GRIP-start ope

5  INSERTgro etuining

9 ROPE-3 er, 45" #4-1/2

10 WASHER

i SHIELD-spring (inner)

12 SPRING-rewind

13 SHIELD-spring (outer)

14 RING-shield retaining

15 LOCK-spring

16 PULLEY & CUP ASSEMBLY

17 BUSHING-starter post

18 WASHER-retaining

19 SCREW-hex, 10-32 x 1/2

20 NUT-lock, 5/16-24

21  WASHER-flat, 5/16

22 STUD-shoulder

23 PAWL-starter

24 WABSHER-Mal

25  SPRING-starter pawl

26 ROTOR-magneto

VI 123 Chain Saw

67177
64155-A
68837
63869
67185
63713
633870
63714
635875
64948
A-63952-B
64374
63606
80618
81112
84065-1
63877
(4442
33056
587h8-2
63637

I—lNK\DNL\D—ir—"—ll—l'—-l—"—'}——‘l—‘l—l—‘l—lHl—ﬂl—‘L—li—'!—lH:-—thv

No Deseription

27 COlL-ignition

23 SCREW-coil core

249 LEAD-ground to switch

30 CORE-coil

51  TERMINAL-spark plug

32 KEY-Woodruff

33 RETAINER-lead

34 CONDENSER & CLAMP

35 SCREW-condenser clamp
36 SCREW

37 BLOCK-terminal

38 SOREW-back plate retainer
39 LEAD-high tension

40 PLATE-back

41 Includes: SEAL

42 BEARING-roller
43 C L1P-coil retaining

44 SCREW-breaker clamp

45 POINT-set w/ lelt

46 Imcludes: WASHER-posti
47 CLIP-post

48 RETAINER-felt

49 COVER-breaker hox

50 WASHER-flat #6

51 SCREW-cover

ALWAYS FURNISH MODEL AND SERIAL NUMBER WHEN ORDERING PAR.TS.

Part No.

61091
64021
A-63939
54422
A-33055
75078
64301
64036
55411
54090
64088
65321
55966
A-GR112
55688-A
67305
54423
76421
A-6AO8T
25028
28008
64089
A-G302S
84018
61085

Gity.

L\:N-—-l—t—ll-——-Nl—ll—l»-l—-'n-J':nl—lNN\—tb—ln—lb—'r—nl-ltc:l—l




VI 123 Chain Saw

FIGURE 2

Ko Descriplion Description Part No. Qty.
1 PISTON & PIN MUFFLER (complete) A-69232 1
Tneludes: Includes:
2 PISTON RING BODY-muffller A-59231-1 1
3 RING-retaining Q BAFFLE-nuffler G9230-1 1
4 RING-piston pin p@taini 32 SCREW-shoulder B8481 2
5 ROD-connecling *33 CAP-muffler BH225-1 1
Includes: \ 34 SCREW-shoulder 64133-A 2
6 BEARINGQ t O 67408 1 35 SCREW-hex, 12-24 x 1/2 40821 3]
7 SCREW 80541 2 36 SPARK PLUG 63547-8 1
g 'O RING % 38785 1 37 Includes: GASKET 25038 1
9 KEY-W, 75078 1 *38 CYLINDER A-B5795-1A 1,
=10 i @ A-68050 1 39 NUT-hex, 1/4-28 A1065-2 1
11 68730 1 40 WASHER-lock, 1/4 33009 4
12 er 59704 2 41 PIN-compression release A-6T7482 1
13 JER-special 63905 2 42  GABKET-cylinder 65829 1
14 BEARING-ball 63865-8 11 43  B8TUD-eylinder (long) 63868 1
15 RING-retaining 58319-A 1 44 CONNECTOR-elbow 81734 a3
16 DECAL 64144 1 45 FITTING-straight 65696 1
17 CAP-fuel filler A-63283-B 1 46  LINE-oil (manual) A-6T079 1
18 LINE- oil (auto. upper) A-63919 1 47 SCREW-pan, 6-32 x 3/8 80571 4
19 PUMP-automatic oil A-67023 1 48 PIVOT PIN & BRACKET A-G4656-2 1
Includes: 49  NUT-lNexlock, 6-32 81126 4
20 SCREW-cam 64102-A 1 50 CLAMP-oil 65945-2 i
21 GASKET 59736 1 51 SPRING-relief valve 646353 1
22 SCREW-pan, 4-40 x 1/4 20919 2 52 CLAMP-lever 61655-2 il
23 SEAL-felt 64393 1 53 FILTER-vil A-64741 1
24 SCREW-pan, 8-32 x 7/8 50568 3 54 LEVER-relief valve 54651-B A
25 WORM-oil pump 63228 1 35 VALVE-check A-65945 1
26 LINE-oil (auto. lower) A-53847 1 MUFFLER (complete) A-68953 1
27 O RING 59074 1 Includes:
28 BEAL 53308-A 1 56 BODY-muifler T A-64130-2 1
20 STUD-cylinder (short) 55871 3 57 SCREW-hex, 12-24 x 1/2 T 80821 3
58 BAFFLE-mufller T68472 1
59 CAP-muffler f A-68951-1 2
* Denotes new parts T Optional GO SCREW-shoulder F684133-A ¥

ALWAYS FURNISH MODEL AND SERIAL NUMBER WHEN OBDERING PARTS.




VI 123 Chain Saw

A
an Profile

FIGURE 3

ALWAYS FURNISH MODEL AND SERIAL NUMBER WHEN ORDERING PARTS.



VI 123 Chain Saw

No Deseription Part No.  Qiy. No. Description Parl No.  Qty.
1 RETAINER-reed valve 64253-A 1 *38 SPRING-trigger 68681 1
2 REED-valve 59678-13 4 39 SCREW-hex, 12-24 x 1-1/4 80994 1
3 SEAT-reed valve B4252-A 1 *40  BASE-handle . A-G5085-1 3
4 GASKET-reed valve seal 641266 1 *#41 NUT-hex, 12-24 & 81225 1
5 MANIFOLD-intake A-67502-A 1 42 SCHEW-pan 12-24 x4 \ 80707 3
Includes: *43 CARBURETOR C H A-G9163 1
B SCREW-pan, 8-32 x 1-1/4 82174 2 Includes:
Fi SCREW-pan, 8-32x 1 82173 1 44 GROMME 64862 2
8 SCREW-hex, 10-32 x 1-7/8 82179 2 45 PIN 56301 1
9  GABKET-carburctor 67631 1 46 WA -felt 63280 1
10 LINE-fuel 83544 1 A7 SCRE il, 8-32 82156 3
11 CARBURETOR (SDC-31) A-B8402 1 48 SW-fil, 846 <5/8 82153 3
12 NUT-cover mounting A-6T627 1 49 ER-oil t A-68120 1
*13 COVER-air filter 63183-6 1 6
14 RING-retaining H8319-A 1 BISTL 1
15 FILTER ELEMENT-air A-63955-A 1 BT265 1
16 SCREW-hex, 12-24 x 1/2 80521 1 ® = 86324 1
7  BRACKET-air filter cover A=-65056 52 R %ke 67000-1 1
18 WASHER-lock, #10 §3046 53 il (vented) A-G5284-A 1
19 BSCREW-hex, 12-24 x 7/8 80891 1 @ udes
*20 ROD-throttle i $ 1 & "' RING 65133 1
21 BOOT-throtile rod + 1 VALVE-vent (not shown) 63718 1
*22  RING-retaining 1 95 TFILTER-oil (manual) A-64293 1
*23 TRIGGER-throttle & 56 LINE-flexible oil 54356 1
*24  PIN-trigger R Q 3 O 57 GASKET 28736 1
25 SCREW-pan, 10-32 x 1/2 3 58 FITTING-check valve A-64936 1
*¥26  BRACKET-vibration mount \A—SE}ISU \\ 1 59 SCREW-set (33113 1
27 Includes: BUSHING-pv ® 3 'fL@ 1 60 LEAD-ground A-63839 1
28 SCREW-pan, 10-32 x i ; 2 61 SWITCH A-63938 1
2%  SPRING-throttle lat 1 G2 Includes: NUT T2084-A1 1
30 PIN-throttle latch 55502-A il 63 PLATE-"on-off" 63910 1
*31 HANDLE-throttlgs(left, high proli HO086 1 *54 SLEEVE-grounding switch 59002 1
* HARDLE-lhr&t@E, low prig A-BI086-1 1 65 GROMMET-"hi-1lo" 58858 1
*32 PIN-vibratighNgolator 5HILY 1 66 PLUNGER-oil pump A-68061-A 1
*33 ISOLAT 68323 1 67 Includes: "0O" RING 38406 1
=34 H.—'L;\'DL@ 58974-2 1 68 g RING 59074 1
* H:‘LX@; rottlg 59222-2 1 69 NUT-plunger 65082 1
*35 GCRE an, 8- 80582 2 70  BUTTON-vil pump 67386 1
*36 WOR 68325 2 71 GASKET-carburetor chamber 654267 ¢!
*37 TRIGGER-throttle lateh 68682 1 72 SCREW-idle adjustment 65522-A 1
* Denotes new parts 73 SCREW-hex, 12-24 x 5/8 BOGTG 1
FIGURE 3

ALWAYS FURNISH MODEL AND SERIAL NUMBER WHEN ORDERING PARTS.




VI 123 Chain Saw

FIGURE 4

ALWAYS FURNISH MODEL AND SERIAL NUMBER WHEN ORDERING PARTS.




VI 123

Chain Saw

No, Description Part No, Qty No. Description Part No.  Qty.
1 HANDLE BAR-flush cut A-68033-1 1 WASHER-thrust TH8833-1 1
2 BCREW-soe, 10-32 x 1 82124 3 39 BEARING-cage 54124 1
3 PLATE-handle bar 63670 1 40 RACE-inner 65985 ik
4  PAD-handle bar 68394 1 11  WASHER-thrust B3360 1
5 GROMMET-handle bar 55122 1 *12 CRANKCASE & TANK A-69162 iE
6 BCREW-shoulder 68339 1 Includes:
T SCREW-hex, 12-24 x 7/8 505891 1 PIN-dowel (not show' \ 71430 2
* 8  SCREW-vibration mount G8Y97 2 PIN-dowel (not shoyhy 63365 2
9 SCREW-hex, 10-32 x 5/8 80704 2 SEA L-(see fig. 2_inif:J¥28) 58308-A 1
i 1) BRACKE T-vibration mount 58992-2 1 43 GASBKET-luel G5364-A 1:
11 SCREW-flat, 12-24 % 1-1/2 82223 1 44 COVER-fue A-68040 1
*12  BRACKET-handle bar A-69164 1 Inc
*13 ISOLATOR-vibration B8320 & G cck valve
*14 WASHER 58998-1 2 {not shi 655144 1
15 "E' RING B7857 2 “A P-check valfe 65143 1
16 WASHER-flat 54006-1 2 45 “RT~tap T2458 3
17 BUSIING 68834-1 i 46 SCREW-1i @ 832154 3
18 GUARD-anti-kickback A-68932-1 1 4 %CREV\hﬁ B 82155 7
1% WASHER-flat H54099 1 SCREWiINS232 « 1-1/4 82152 1
20 WASHER-flat $589209-1 1 SCREW 8-32 x 15/16 82151 2
21 WASHER 68935 B guide bar 67193 2
22 WASHER-flat 68940-1 al vlinder (long) 63868 1
23 NUT- 12-24 51222 1 52 ~cylinder (short) 35871 3
*24 COVER-chain A-69090 1 5 ERT-taplock 72482 2
Includes: P-handle bar G7506-2 1
25 PIN-bar adjusting 85768 1 55N, SCREW-pan, 10-32 x 5/8 20572 2
26 KUT-lock, 10-32 515 @ 1 &’36 FILTER-fuel A-63920 1
27 SCREW-guide bar adjusling G%A 1 O q Includes; FILTER-fell 640831 1
28 RIVET-oval head . @ 1 2 58 WASHER 64152 1
29 SHIELD-sawdust \ 615 \ 59 LINE-fuel 63544 1
30 WASHER—ﬂat, 5/16 % 84032 60 CAP-fuel filler A-65283-B d;
31 NUT-hex, 53/16-1% 81 @ 2 Includes:
CLUTCH Q A-6 1 61 GASKET 68961 1
Includes: ‘ ’ VALVE-check (not shown) 63718 1
32 PLA TE-clutch @04 -1 1 62 BUMPER-spiked TA-G1722 1
33 SPRI]\'G-CIL;L'K}} Qb 42 3 Includes:
a4 SIIOE-cluteh 6 3569-3 3 63 SCREW-hex, 12-24 x 5/% TH06TE 2
35  COVER-clute % 63671 1 31 WASHER-1ock, #12 T 83056 2
36 PLATE-guidab outer) 67299 1 65 NUT-hex, 12-241 TH1068 2
37 PLATE-gulge v (innero 67300 1
*38 SPROC%r DRU * Denotes new parts T Optional
- & piteh, A-GHE9G I
SPMT & DRUM (s¥e note)  +A-64908 1
HUB & DRUM-splined TA-65955 1 NOTE: Sprockel & Drum A—G64908 requires the use of one (1)
SPROCKET-splined 53860 Thrust Washer, one (1) 63990 Inner Race and
3/8 piteh, 7 tooth T OM=-68210 1 one (1) 64333 Needle Bearing for proper assc mbly.
FIGURE 4

ALWAYS FURNISH MODEL AN

D SERIAL NUMBER WHEN ORDERING PARTS.




VI 123 Chain Saw

02(SDC-31)

No Qty. No. Description Part No. Qly.
1 SHATF I'-throttle @ U 64225 1 19 SCREW-fuel pump cover B4694 4
2 SPRING-throttle, return 767006 1 20 VALVE-throttle 67700 1
3 SCREW ASSEMB 64689 7 21 PLUG-limiting 64692 2
4 COVER-accelerator pump BTI8T i 22 COVER-metering diaphragm 64224 1
5 DIAPHRAGM-accelerator pump T67188 1 23 METERING DIAPHRAGM ASSEMBLY T64235 1
6 SPRING-aceelerator pump T64240 1 24 GASKET-metering diaphragm 164231 1
T NEEDLE-idle 64241 1 25 VALVE-inlet needle T 64228 1
& NEEDLE-high speed T64242 1 26 SCREW-metering lever pin TG4688 1
9 SPRING-needle adjusting TB4236 4 27 LEVER-metering F64245 1

10 SPRING-choke friction 64238 1 28 PIN-metering lever F64244 1

11 BA LL-choke [riction 760051 1 29 SPRING-melering lever T64237 1

12 VALVE-choke 64228 1 30 PLUG-Welch (main) 5/16 T65482 1

13 SCREW-valve F 64693 2 31 PLUG-Welch (idle) 3/8 130818 1

14 SHAFT-choke 67109 1 32 SCREEN-fuel inlet 764243 1

15 RING-throtile shaft retaining 654221 1 33 GASKET SET 767019 1

16 DIA PHRAGM-Tuel pump 764233 1 3 REPAIR KIT 67197 1

17 GASKET-fuel purp 167008 1 REPAIR KIT-check valve 65386 1

18 COVER-fuel pump BT002 1

T
Description OQ Pl 't No.

+ Contained in repair kits

i Conlained in gasket sets

ALWAYS FUBNISH MODEL AND SERIAL NUMBER WHEN ORDERING PARTS.




Tools

23846-

24304

22820-

24173
24230
A-24051

24006-

22828
A-24057
24055
A-23949
67900
24054
25756
A-23960
A-24138
23987
24076
23972

23136-

23759
A-23934
23954

A-23937~

23528

6554
A 24450
A-24273
A-24267

68282
A-64818

Paint

22772
23475

VI 123 Chain Saw

2 ANVIL-roller bearing disassembly
BIT-pozidriv #2

DRIVER-check valve installation
DRIVER-hand, pozidriv .
JACKSCREW- (bearing to shaft to crankcas
2 PLATE-shaft alignment
PLIERS-retaining ring Q
PLUG-bearing remover (back plat @
PLUG-bearing & seal assembly (Qﬁate)
PLUG-piston pin removal
Includes: "O'" Ring

PLUG-seal installation (cran
PLUG-needle bearing (c A1Te

i Felease &
SR

SHIM-plastic (ma e

SLEEVE-seal tectin, cise side)
SLEEVE- Sea&llatli%
1 SLEEVE-b g & sﬁt stallation
SLEE VE prot (back plate)
SPA
K es: lutch Spanner
B ation
'NCH et screw (connecting rod)

523

847@@ AP-muffler (diffuser type, without shicld)

HEAT EXCHANGER
KIT-guide bar plate
KIT-ignition

-B KIT-starter rope

REEL-250"' starter rope
SPARK ARRESTER (reed muffler)

SPRAY CAN-black
SPRAY CAN-red

ALWAYS FURNISH MODEL AND SERIAL NUMBER WHEN ORDERING PARTS,

5 COLLAR~bearing installation (bearing to shaft)




01

VI 123 Chain Saw

Part No.  Description Qty, Part No.  Description Qty. Part No.  Deseription Qty. Part No.  Description Qty.
0\
22772 Spray Can-black 1 : 1 G5364-A Gasket-fuel tank 1 A-G8951-1 Cap-muffler 1
22820-5 Collar-bearing 1 ,VIQ 2 653635 Pin-dowel 2 A-G8953 Muffler-complete 1
22828 Pliers -retaining ring 1 A=Ga0 1 653488 Repair Kit-check valve 1 GEGG] Gasket 1
23136-1  Sleeve-bearing & shafl 1 A-6395: I 65482 Plug-Weleh (main) 1 *68974-2 Handle-throttle 1
23475 ‘Spray Can-red 1 A-63955- 1 63491 Screen-fan housing 1 *58992-2 Brackel-vibration mount 1
23528 Wrench-socket screw 1 63990 1 G5522-A  Screw-idle adjustment 1 *63097 Serew-vibration mount 2
23736 Plug-needle bearing 1 64021 2 65545-1 Heat Exchanger p! *G8998-1 Washer 2
23769 Sleeve—seal protection 1 G4083-1 63592-A Pin-throtile lock 1 *G8999 Pin-vibration isolator 1
23846-2  Anvil-roller bearing 1 64085 Herew- o _ 55670 Plate-handle bar 1 A-G9033-1  Handle Bar-flugh cut 1
A-23934 Spanner-clutch 1 64086 65696 Fitting-straight 1 *A-69050 Roller-needle 1
A-23937-B  Wrench-combination 1 A-G4087 65765-1 Pin-bar adjusting 1 *69064 Raod-throttle 1
A-23949 Plug-piston pin removal 1 64088 FA-65795-1A4  Cylinder 1 *H9069-1 Pin-trigger I
23954 Pin-clutch spanner 1 059 & (3829 Gasket-cylinder Al *59071 Ring-retaining hi!
A-23860 Puller-rotor removal 1 65090 Spring-clutch 3 *A-B89085-1 Base-handle 1
23972 Sleeve-seal installation 1 i Serew-guide bar adj. 1 *A-69056 Handle-throtile 1
23957 Shim-plastic 1 A Valve-check 1 * A-GD086-1 Handle-throttle I
24006-2  Plate-shaft al 1 $ Clamp-oil 1 *A-69090 Cover-chain 1
A-24051 Jackscrew 1 1 % 6594 ace-inner 1 #9092 Sleeve-grounding switch 1
24054 Plug-seal (¢ anlcase) | 2 -G5988 i & Huh i1 *A-G9162 Crankease & Tank |
24055 Plug-hear 1 1 T000= Rod-ghoke i *A-69163 Carburetor Chamber 1
A-24057 Plug-hea 1 1 67002 C el pump 1 *A-69164 Bracket-handle bar 1
24076 1 1 Sfiri rottle return 1 *A-69180 Bracket-vibration mount 1
A-24138 Reamer 1 1 & @ Gaskef= pamp 11 *68222-2 Handle-throttle 1
24173 Driver-check valve 1 laphragm 1 B70 Gaskelde 1 *69228-1 Cap-mulfler 1
24230 Driver-hand 1 1 A-6GT023 p-aut@hatic o 1 *69230-1  Baffle-muffler 1
A-34267-B Kil-starter rope 1 1 A-GT7079 Ling-0il (mant e 1 *A-G9YE1-1 Body-mulller 1
A-24273 Kit-ignition 1 1 67109 Chéke Shaft Asséml 1 *A-69232 Mulfler-complele 1
24304 Bit-pozidriv #2 1 64231 hragm 1 GT17Y ushing-siarter rq 3§ 71450 Pin-dowel 2
A-24450 Kit-guide bar plate 1 64233 g 1 GT185 Wash 1 72084-A1 Nut 1
25038 Gaskel 1 64235 Metering Diaph 1 67187 o%ﬁfﬁo Tator 1 T2482 Insert-taplock 2
28008 Clip-post 1 64236 Spring-needle a 2 67188 Diaphrag ator I 72489 Insert-taplock 3
28028 Washer-post 1 64237 1 67191 Stud-drive 4 75078 Key-Woodruff 1
30818 Plug-Welch (idle) 1 64238 1 A-67192-A  Housing-fan 1 75120 Ring-retaining 1
31734 Connector-elhow 1 54240 Spring-acceleralor pu 1 67193 Bolt-guide bar 2 76421 Screw-breaker clamp 2
A-33055 Terminal-spark plug 1 64241 Needle-idle 1 67197 Repair Kitl 1 FASTENING PARTS
54422 Core-coil 1 64242 Needle-high speed 1 67222 Ring-air flow 1 30541 8-32 x 1/2 2
h4423 Clip-coil retaining 1 64243 Screen-luel inlel 1 67265 Gasket-oil tank 1 805368 8-32x 7/8 3
35411 Screw-condenser clamp 2 64244 Pin-metering lever | 67299 Plate-guide bar (outer) e 80551 6-32 x 3/8 4
DHAETI Stud-cylinder (short) 3 64245 Lever-metering 1 67300 Plate-guide hay (inner) 1 80572 10-32 x 5/8 4
38308-A Seal 1 64252-A Seat-recd valve 1 67386 Buiton-oil pump 1 * 80582 8-32 x 5/8 2

k.

N

| i




o A e e e

™ =

NH‘Q‘NN‘\H—"FNP'—.FNHHH'-NHC?QOE-C‘:F—N'\}v—Vh

L B B )

AFT00 =]
,_..wu.._OUI—..:n.._

PEIY BAD-TOATY
1e[j-1osem

91 /0 RI-a0ysem
aI/c “amj-aaysum
O E-aaysem
JulJ-aayse

2L “pol-aoysug
OL# “Moo]-daysem
/1 Moo]-Toysem
/1-1 X ¥2-%21
8/L-1 X 28-071
/1~ ¥ ge-8

[ X 26-%

F/6 X B8-8
91/6-2 X ge-R
8/L-1 X gg=-§
8/8-1 X gg-n
FAI-1 ¥ Bg=§
91/81 % Z8-§

[ % gE-01

PE-71 ‘xoy-pnn
Pe-21-1ny

TE-01 “ool-nN
SI=-9T/¢ ‘xay-ny
GE-9 “Yoo1-mn
FZ-91/9 “ool-iny
Fa-a1 “Xay-jnN
HE=-¥/1 "xay-qnp
/L= X ¥2-71

WoHoE oM

oW MW o

g/L % gg-8

FAT X 0F-1F
8/4 X $2-21
/1 X re-g1
8§/ X ¥7-71
8/6 X ge-01
8/C X $2-21
/T ¥ 2g-01
Z/T X g¢-01

>

Logad
1904y
GBHOFR
L~G9078
chOFs
SL0FS
L=900%%
acoes
OF08E
GO0ER
EETER
GLIZS
FLTER
ELLES
9uIeg
GETER
#5188
86128
EETE8
16128
921Z8
GEETR *
AEaI8
LIZTE
96118
92118
arLLs
29018
E-S90T8
F6608
SRG08
G608
6808
Lasos
LOoLOR
FOLO®
L8908
2908
CE908

o B R o i T Ao - 0 S R SRR PO

HF‘HH—I'—.HHH’.\T"““HH'-‘H‘_‘

‘S1HVd DNIYIAYO NIHM HIFAWNN IVIHIS ONY T300W HSINHNA SAYMTY

Blj-TOUSE
B -Jaysr
IAYSTM
Auflygs ng
HPBCPO D[~ U= [HIER 5
WNI % 1@pords
Auturegyaa adoi—jaas
IRt
28] Aol -radinig,
103810 -8uradg
BUNDBUTOD —poY
IDPINoYS-MaIng
IR N -3 eg
Jafrinur-den
ULT @ Uu0eTd
(16-Das) aopangary
dEBO APUBY-pEg
IDPINOYS-MaIDG
I Blos]
A0gE10ST
UoneIgIA-I0 8]0
adox Is13818 gop-Teay
Jay20udy
HABq-IR T
NUE} [[0-13400)
duwind J10-aa3un(g
IBA0D TN Y ITRJ-10YDRIg
MUE] [PnJ-12A00)
Jurg 0.
dury 1@,
BINOIY-2ATEA
pOL OTROI 1006
J0J2INGIB =193 S B
Jununow I8400-1ny
e apusy~-dojg
SYBIUT-DIOJTUELY
asealaruolssasdwos-urg
paau-Jurieey
Jal0I-SuLIeag

ZLF
[-0LFEG
SEFRY-V
cOFRO-V
FHLEO
GEGRY
GEESD %
BGLRY %
NEREY 4
ZRE"9
0189 N0
EFI89-V
0&I89-V
Y-19089-V
9E089-Y
0F089-v
006L9
LERLG
00LLY
FLOLY
18949
LE9L9-V
Z-90CL9
Y-205L9-V
CRFLO-V
F0FLY
CBELD

g
I
I
T
L
I
T
35
L
8
I
I

YO

T

Iaanod
= 6 1ea-Mpaog
Q Hunn .
\ uias {

Iauread anld yarg-Mmolng
(p=quas) 1wo-den
O] 1ang—degy

pe avg apmi-maIng
SATEA HDAYD-]aYEED
2a1ea yoayo-dey
furg 0.,

IE( S|PUB-}aWLIoLn)
Lodun)d-nyy
Furadg—jooy

amiy

wni § 1aynosdg
onya-syEld
BT

amsaaay saedg

fur 1d uoygid-Sury
[RCEREH It

Jadiung
~MDT0Y

s SR UI—MDT
A 10413 -Burddg
1932 J0AT

AB]-fhwuey
BAITA ] daaaT

aalea Jot]oa-—guids
90| 9]130Iy)-Sut
um#?ﬂdmuEmﬁm
amio-aoyg
AAB)E-TMBT
Heaj-18ag
180d a91Im s-3urysng
11 9jqT¥a | j-aury
Apaau-Surreag
pea[-Iaulua)y
{renuew) 110-15371,0
STPUEL S]10T[I-10S B0
180S BAlBA pRaI-19Y 58N
PATBA pPORI-IaUIRIAY

Lagcy
V-18289-¥
887659~y
¥-OL1G0
FFIC9

EPLSY
RETE9
anlce
GENCY
BVEFD
DL6FS-V
20T~V
T-F06F9
CORFY
BLEFO~V
CIRFY
I3LF9-V
GELYH-V
FE9TY
£6919
269F9
6EOT9

i
JEETY
LEGFY
TOEFY
LREFO-V
LOEFG
9819
V-£92F9

o I R T T S

NNHHv-*Hv—-—!H—-c-—-v—Hn—iv—'—c-ir-iv—r«c—c-—.

L e B e B o -5 - et

AALEA ooy - BT
KOG A BaLg-T3A07)
19M]—dan 1]

(.taddn *oyne) pro-aury
LHO=U0, o8
[eods-amysemy
doprnogs—pngg
Buurmar prags-Sury
rnsag-auadg
Jalaes-adoy]

(Suoy) aepuriio-pmg
1eg-gduraeag
ISNII-LN[ERA
JUIA-DATEA

(T21n0} Futads-promg
(7o) Surads—piaiyg
Yo a-10407)

J070%
Huarejea-Iaysep
Ny yardg

[any-aury

Hal-1oysem

dutnd jro-wrom
Cllileh i BE Gy i
T ATE-18AD7)
195-M10g

TOTIDLI] 8Xoyd-T[Eg
19 8RN

Jaurmal Julresg-maang
DA]BA=DODY

adrd-3nyg

Hunyy uoystg

.mﬂ.:“_. (T 7

uoTsue] YIy-peary

el B LR EeleaevliR £33
(ouut ) penay-soqsnm
U 0y
Suradg

1e88

Bwy o),
duiurmaa-suny

9EBE-V
BE6E9-V
DEGEY-Y
GLEEA-V
OT6EED
G06E9
LLBEY
GLRED
0L8EY
BALEY
SO800
5-69889
00850
BTLE9
PLLED
HLLED
TLO89
LEORO
20989
S-LTGES
TECED
N67Eg9
REEHO
[ R H
G-0STED
BILES
TE009
JULBE
FOLGS
d-8L06C
TLG6S
9eres
FLOBT
90689
BegRe
[-EfHgg
gRige
G-BGLRE
¥-g298c
HOFRC
Y-BTERY

-

11



PRINTED IN U.S.A.

HOMELITFE’

» foxiron]

DIVISION
PORT CHESTER, NEW YORK, U.S.A. 10573

Et 272 DX




